Fiscal
Year
Ended

2011
2012
2013
2014
2015
2016
2017
2018
2019
2020

Tax
Year

2010
2011
2012
2013
2014
2015
2016
2017
2018
2019

L2 R VU VoUR V2N VSR VoS Vo S V2 UK Vo9 928

Residential
Property

1,903,835
1,913,524
1,978,273
1,989,015
2,130,562
2,255,602
2,302,343
2,384,074
2,561,140
2,463,601

$
S
S
$
S
$
S
S
S
$

Commercial
Property

561,456
574,336
591,866
623,074
665,903
734,905
826,519
951,399
1,001,555
1,081,404

Source: Hidalgo County Central Appraisal District

B2 SRV V0 B U0 B VoUR VAR V25K V2 UK V2NN V2%

Industrial
Property

14,999
13,337
12,310
12,350
12,239
11,444
11,971
12,021
11,949
11,199

nmnnnnonmnomgno;m,dnn

Minerals

16,865
11,027
11,038
9,132
6,201
4,972
3,175
5,914
4,586
[...]
and regulatory requirements. Specific tasks in this evaluation include:

1. Establish projected flows per population projections through the Year 2040.

2. Develop an understanding of the existing treatment plant facilities through conducting
site visits, reviewing record drawings, and interviewing plant staff.

3. Perform desktop process analysis using the EnviroSim wastewater treatment simulator
BioWin to identify process limiting components and better understand the actual plant
capacity.

4. Hydraulic modeling was not necessary for this evaluation.

5. Summarize the process capacity of the existing facility based on current mechanical and
operational conditions.

6. Summarize the condition of the existing infrastructure.

7. Recommend a capital improvements program that outlines plant modifications needed
to address deficiencies and to meet projected future flows.

GARCIA INFRASTRUCTURE CONSULTANTS, L.L.C. 4-1




CITY OF PHARR 2018 WASTEWATER MASTER PLAN “I
FEBRUARY 2019 ~r
GIC PROJECT NO. 1008

4.1.1 Design Flow

4.1.1.1 Plant Capacity
The plant design flow rates, as established in the current discharge permit, are summarized
below. A copy of the City’s Discharge Permit is included in Appendix C.

Annual Average Daily Flow (AADF)= 8.0-mgd
Peak Hourly Flow (PHF)= 21-mgd

4.1.1.2 Projected Flows

Projected flows are covered in Section 3.0 and based on the City’s Comprehensive Plan and
Texas Water Development Board (TWDB) Population Projections. TCEQ requires that
whenever a wastewater treatment plant reaches 75% of the permitted daily average flow
for three consecutive months, the permittee is required to initiate engineering and financial
planning for expansion and/or upgrading the treatment plant. Whenever flows reach 90%,
the permittee should be in construction. Existing flows fluctuate but generally in the 4-mgd
range. Table 4-1 summarizes these flows and compares to the discharge permit. Based on
these projections, the plant will reach 75% of the permitted design flow approximately in
2025 and reach the permitted capacity in 2040. The plant is currently operating at
approximately 51% capacity.

Projections indicate that the plant will not reach capacity until Year 2040. Therefore, the
recommended improvements target maintenance repairs and upgrades to replace
inoperable or dilapidated equipment that has reached its intended design lift. Itis
important to continue monitoring flows at the plant. As improvements are made to the
sanitary sewer collection system it will result in higher flows at the Plant. GIC developed
several options to add capacity to the biological treatment process which are summarized in
Section 4.2.3. The Secondary Clarifiers, Effluent Filters, UV Disinfection, and post aeration
system are currently rated at 10-mgd. Therefore, if flows climb at a higher rate or the GPCD
increase, the City has the flexibility of choosing from the various alternatives presented in
this section to increase capacity. In addition, the City can also opt to add the third BNR
Train.

TABLE 41
Pharr WWTP Design Flows
City of Pharr 2018 Wastewater Master Plan

Year AADF MMADF Max Day 2-Hr Peak
(MGD) (MGD) (MGD) (MGD)
Existing Flows (2018) 4.1 5.0 6.1 15.0
TCEQ Permit Flows 8.0 - - 21.0
Year 2040 Flows 8.3 10.0 10.3 246

GARCIA INFRASTRUCTURE CONSULTANTS, L.L.C. 4-2




CITY OF PHARR 2018 WASTEWATER MASTER PLAN “I
FEBRUARY 2019 ~r
GIC PROJECT NO. 1008

4.1.2 Wastewater Characteristics

Historical wastewater flow, BODs and TSS data were analyzed to determine historical loads to the
plant and develop design loads for assessing future treatment requirements if required. The
analysis shows that while flows to the plant have declined slightly, loads to the plant have
significantly increased since the last upgrade. Refer to Table 4-2. This change probably results
from reduced per capita water use and a more concentrated wastewater.

TABLE 4-2
Design BODs and TSS Loads
City of Pharr 2018 Wastewater Master Plan

Year Avg Daily Max BODs Annual Max TSS Annual Max
Flow Month Average Month Average Month
ADF BODs BODs TSS Load  TSS Load
Load Load
(MGD) (MGD) (mg/L) (Ib/day) (Ib/day) (mg/L) (Ib/day) (Ib/day)
2015 57 6.9 236 11,178 13,5632 93 4,434 5,365
2016 4.4 54 208 7,605 9,334 94 3,473 4,202
2017 4.2 5.1 207 7,225 8,773 105 3,718 4,498
2018 4.1 5.0 227 7,734 9,432 101 3,472 4,201
Existing 8.0 10.0 220 12,797 14,626 160 9,341 10,675
Design
Build-out 8.3 10.0 220 15,174 18,282 100 9,270 8,340

4.1.3 Nitrogen Loads

Limited influent nitrogen data are available for this plant. The recommended Total Kjeldahl

Nitrogen (TKN) loads for the upgrade are based on the available plant ammonia data plus the

estimated organic nitrogen fraction of the suspended solids. A TKN concentration of 43 mg/L was
used for the design of the latest upgrade.

4.1.4 Effluent Quality

The existing discharge permit limit concentrations are shown in Table 4-3.

GARCIA INFRASTRUCTURE CONSULTANTS, L.L.C.

4-3




CITY OF PHARR 2018 WASTEWATER MASTER PLAN “I
FEBRUARY 2019 ~r
GIC PROJECT NO. 1008

TABLE 4-3
Pharr WWTP Permit Discharge Limits
City of Pharr 2018 Wastewater Master Plan

Parameter Units Limits
MMADF MGD 10.0
BODs mg/L 7

Ib/day 466

TSS mg/L 12
Ib/day 800

NHs-N mg/L 2.0
Ib/day 133

DO mg/L 6.0

The third train (MLE) facilities are designed to achieve a total nitrogen (TN) concentration of less
than 8 mg/L.

The City operates a recycle system to irrigate a golf course as well as for plant process water. The
system reduces the amount of water that is discharged from the WWTP and total maximum daily
load (TMDL) to the receiving stream. The rules for use of reclaimed water are stipulated in TCEQ
Rule 210.32. There are two classifications for reclaim water use:

1. Type | Reclaimed Water Use includes irrigation and other uses in areas where the public
may be present during the time when irrigation takes place or other uses and where the
public may come into contact with the water. This category includes irrigation of
residential and urban properties, golf courses and other recreational land, fire protection,
irrigation of food crops, pastures for milking animals, and toilet or urinal flushing water.

2. Type Il Reclaimed Water Use includes irrigation or other uses where the public is not
present during the time when irrigation activities occur and where the public will not
come in contact with the reclaimed water. This category includes irrigation of sod farms,
silviculture, limited access highway rights of way. Generally, the site must be remote and
have controlled access. Irrigation of crops where the reclaimed water is unlikely to have
direct contact with the edible part of the crop, or crops that are pasteurized prior to
distribution may be irrigated with Type Il reclaimed water.

GARCIA INFRASTRUCTURE CONSULTANTS, L.L.C. 4-4




CITY OF PHARR 2018 WASTEWATER MASTER PLAN “I
FEBRUARY 2019 ~r
GIC PROJECT NO. 1008

The applicable reclaimed water quality standards for these two classifications when produced
from a WWTP are shown in Table 4-4. The outcome of these rules is that Type | reclaimed water
generally requires filtration whereas Type |l water does not.

The effluent filters in the last upgrade have sufficient capacity to filter all effluent produced at the
plant. Filtration makes the effluent suitable for a wider variety of reuse applications.

TABLE 44
Reclaimed Water Quality Requirements
City of Pharr 2018 Wastewater Master Plan

Parameter Type | Type ll
BODs or CBODs, mg/L 5 15
Turbidity, NTU 3 na
Fecal Coliform, CFU/100 mL" 20 200
Fecal Coliforms, Max CFU/100 mL"™ 75 800
* geomelric mean
** single grab sample

4.1.5 Overview of Existing Facilities

The existing Pharr WWTP includes a main influent pump station, headworks structure, two (2)
oxidation ditch systems and associated clarifiers (Train 1 & 2), a biological nutrient removal (BNR)
basin and associated secondary clarifiers (Train 3), cloth media filtration, and UV disinfection.
Sludge management facilities include a sludge holding tank, gravity belt thickener, two aerobic
digesters, and a belt filter press (BFP) facility for biosolids dewatering.

The influent pump station has four, 40-HP Flygt submersible pumps, each with a capacity of
2,870-gpm. The pump station has a maximum (firm) capacity of 12.3 MGD with three (3) pumps
in operation. The 16-ft diameter Pista Grit System has a rated capacity of 20 MGD. Screened and
degritted wastewater is split by weirs and flows to the two oxidation ditch systems and BNR
Basins.

Oxidation Ditch No. 1 has a basin volume of 1.5 MG, two 2-speed, 125 HP surface aerators and is
rated for 2.25 MGD. There are two 60-ft diameter secondary clarifiers (1 and 2) with 12-foot side
water depths. The return activated sludge (RAS) pump station has three (3) 15-HP Gorman-Rupp
and two (2) 5-HP Gorman-Rupp waste activated sludge (WAS) pumps.

Oxidation Ditch No. 2 has a basin volume of 2.3 MG, two 2-speed, 125 HP surface aerators and is
rated for 2.75 MGD. There are two 60-ft diameter secondary clarifiers (3 and 4) with 12-foot side
water depths. The RAS Pump Station 2 has three (3) 15-HP centrifugal pumps and two (2) 5-HP
WAS pumps.

GARCIA INFRASTRUCTURE CONSULTANTS, L.L.C. 4-5




CITY OF PHARR 2018 WASTEWATER MASTER PLAN “I
FEBRUARY 2019 ~r
GIC PROJECT NO. 1008

The third biological treatment train has two aeration basins in a MLE configuration, and two
clarifiers (5 and 6). Construction of these facilities was completed in 2010, as well as other
system improvements (including effluent filters and UV disinfection). The third treatment train is
located directly south of the headworks.

Appendix D shows an overall detailed process flow diagram for the Pharr WWTP for both liquid
and treatment streams.

Effluent from all treatment trains pass through effluent filters. The filters reduce the effluent
suspended solids, and produce an effluent suitable for Type | reuse.

Disinfection is achieved using UV disinfection. Two channels are each equipped with two banks
of lamps.

Effluent that is reused at the WWTP or offsite is chlorinated in an adjacent basin at the UV
disinfection basin to achieve high level disinfection and maintain a chlorine residual to prevent
bacterial re-growth. Small 150-Ib gas cylinders are used for this purpose.

The sludge management system includes the following:

e Waste Activated Sludge storage in an aerated tank (converted gravity thickener).

e WAS can be thickened, if desired, in a gravity belt thickener prior to aerobic digestion.
e Two aerobic digester are used for digestion.

e Sludge is ultimately dewatered at a dewatering facility which includes two (2) belt

presses, two (2) progressive cavity sludge cake pumps, and ultimately discharges into two
roll-off boxes.

4.1.6 Condition Assessment

The following sections describe the current condition of the wastewater treatment plant which
includes the influent lift station, liquid train, and sludge handling system. wastewater collection
system lift stations and wastewater treatment facilities.

4.1.6.1 Main Plant Influent Lift Station

The influent pump station has four, 40-HP Flygt submersible pumps, each with a capacity of
2,870-gpm. These pumps provide a maximum (firm) capacity of 12.3 MGD with three (3)
pumps in operation and 16.4 MGD when four pumps operate.

Lift Station No. 6 (in the collection system) pumps wastewater directly to the top of the
headworks and bypasses the Influent Lift Station. The direct pumping to the headworks
allows a total plant peak design flow of 21.6 MGD.

The existing lift station was not modified as part of the last expansion and has been in
operation since 1983, approximately 35-years. The City should consider replacing, or
expanding and upgrading the Influent Lift Station. The volume of the lift station wet well is

too small, which results in overflows. This is a health hazard for plant staff.

The odor control fan, that evacuates corrosive gases from the wet well, is not operational.

GARCIA INFRASTRUCTURE CONSULTANTS, L.L.C. 4-6




CITY OF PHARR 2018 WASTEWATER MASTER PLAN “I
FEBRUARY 2019 ~r
GIC PROJECT NO. 1008

4.1.6.2 Headworks

The Headworks includes a 6-ft wide, mechanical fine screen, bypass channel with manually
cleaned screen, a 16-ft diameter Pista Grit System rated to treat 20-MGD, and a flow splitter
structure. Screenings are washed, compacted and conveyed to a screenings hopper.

Screened and degritted wastewater flows to a splitter box where it is directed to the two
oxidation ditch systems and BNR Basin. This system proportionally splits the flow and load
between the on-line treatment trains.

The Headworks facility was modified as part of the last two expansion projects. It was
originally built in the mid-80’s as part of the first train, upgraded when Train 2 was added in
1997, and again when Train 3 was constructed in 2010. Refer to Table 4.5 for existing
screening facility details.

TABLE 4-5
Wastewater Screen Facilities
City of Pharr 2018 Wastewater Master Plan

Item Existing

Number 1

Capacity, MGD 21.8
Channel width, ft 6.0
Channel depth, ft 50
Opening Size Vo
Design Headloss, ft @ 30% blocked. 1.08
Max. water level upstream, ft 4.0

The existing grit removal system was originally installed during construction of Train 1.
Minor improvements were made in 2010, the self-priming control panel was replaced.

The headworks has surpassed its intended design life. The overall condition of the concrete
did not reveal any significant issues given age and service. No immediate repairs are
necessary.

The fine screen is operational and requires maintenance. The screen cleaning brush was
missing during the site visit, the HMI monitor was not operating, and the grinder had been
removed. Motors on the screening unit are severely corroded. The addition of a second
screen is recommended for redundancy.

GARCIA INFRASTRUCTURE CONSULTANTS, L.L.C. 4-7




CITY OF PHARR 2018 WASTEWATER MASTER PLAN “I
FEBRUARY 2019 ~r
GIC PROJECT NO. 1008

The grit chamber was not operational during our site inspection. The mechanical paddle
was not operating and there is significant corrosion inside the primer pump control panel.
The addition of a water scour to fluidize settled grit prior to turning on the grit pumps would
improve the current situation. Staff noted that grit is bypassing the headworks and is
possibly impacting the treatment plant.

Basic deficiencies observed at the headworks are summarized below:

Severe corrosion of equipment.

Odor Control Blower is not operational.

Fine Screen Operator Interface Screen Panel is not operational.

The cleaning brush at the top of the Fine Screen is missing.

Grit Chamber paddle is not operational.

There is heavy corrosion at the grit chamber pump priming panel.

Fine Screen grinder was removed.

Mechanical screen motor needs to be rehabilitated or spares ordered. Motors

O N E WS e

are severely corroded.
9. Incorporate flow metering (strap on mag type meter) to measure influent flow to
meet new TCEQ rules.

4.1.6.3 Plant 1: Oxidation Ditch No. 1

Oxidation Ditch No. 1 was constructed in 1986. It has a basin volume of 1.5 MG, two 2-
speed, 125 HP surface aerators and is rated for 2.25 MGD. While older than Oxidation Ditch
No. 2, itis in better structural condition. The structure appears sound and there is no major
visible cracking. The FRP splash cover panels near the aerators are in poor condition and
should be repaired or replaced.

The low-speed aerators (motors and gearboxes) have been rebuilt several times. Now over
30 years old, they are approaching the end of their reliable lives and cost-effective
operation.

The power is supplied via the MCC which is located at the base of the ditch structure. The
MCC was found to be in satisfactory condition.

The downward-opening weir gates of Oxidation Ditch No. 1 were recently replaced and
equipped with motor-operated actuators and dissolved oxygen (DO) sensors. This
modification allows the weir gate levels to vary, and can be used to maintain the DO within a
target range and reduce aerator power consumption. During our visit, the DO control